2020 Arctic Cat STAMPEDE 4PASS (GAS) 10006726 Steering-2

Change Assembly
Diagrams Shown are for U.S. Models

Steering-2

Prices shown are USD

Ref#
 Part
Price
Qty
 
32
RACK,STEERING,MAVAL Includes Items 33 - 35
33
SVC-TIE ROD END
34
SVC-NUT,JAM
35
SVC-KIT,BELLOWS & CLAMPS
36
SOCKET HEAD CAP SCR 8mm-1.25 X 90
37
NUT,HXFL,PLS,LK,M8X1.25
38
BOLT, HXFL,M8-1.25 X 20
39
NUT,PLS,LK, M12-1.5
42
LOWER,INT,SHAFT
43
HHCS,M8 X 1.25 X 50MM,PC 10.9
44
NUT,HXFL,PLS,LK,M8X1.25
45
Non-Serviceable Part
N/S
46
NUT,FLHD,PLSLK,M10 X 1.5,PC8
 
Get the OEM Parts AppFREE
The power to find and order OEM parts at your fingertips: simple, fast, and convenient!
OEM Parts App IOS OEM Parts App Google Play
OEM Parts App
mastercard visa amex discover usps fedex